DTOMEI 20184128 M21Y05-2

The Engine Specialist

Fo=roL275— EVO X CZ4A

EXPREME Ti Titanium Muffler for EVO X CZ4A

m&E 440027 PART NUMBER
#& EVO X 4B11 APPLICATION

HAZAREE sokkdrriokkdkkkk2p

English *¥kkxkskkkkkskskkkkHp

O ZOMKERBAZZE RSGRA ThHOHRELIZSLY,
O=ZEHIFHEDHETI ORMEEELH B THMELZSL,

@Y T IFERLKRUIREL TS,

ONRFEIEHRTRYM TESNDIGEEFAREEZLT BEHRABELIZS,

TOMEI ®BDOEBENLEIFHYMNESTENET,
TOMEIFA=I LR IT—(EH—F VbR EDETE. BEbOSFEEERLE:
HERRICHERMTT,

@ Please carefully read this manual prior to installation.

@ Please also refer to the Mitsubishi Service Manual with this Manual.

@ After the installation has been completed please keep this manual for future reference.
@ If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing another quality TOMEI product.

This TOMEI Powered product is designed to enhance exhaust flow efficiency to maximize
the engines true performance potential and with maximum weight reduction to help with
the cars overall performance for true competition use.




AR TRons BE, Hi-TOEAERELTE,

<

752 URILk 252 F vk
M12xP=1.25 (2) M8 (1)
Mg (1)
QI @
LD, .

ZFYLE (4) HR7vk (1)

950 FIRUR (2) HALH—nRUR (1) jf

ALY —NURZ1— (1)

YoURLTa—H— (1) 6L F (1)

EXPREME XTFvh— (2) RILFRL—ZAR—ZF (1) @m wRavRILE (1)

EEIZWELTEE nudtciTRrsEcd.

CIVUUUBBRIE—R (MLILUTF -RBEEEE

A zs

BAGIIEBERRERNMTY . Y—FyMORXEMNCHESN BRI RIZR->TEAL TS,
WARGZOHRY A TR DINREZ T-BHELH. REDES-EFRBTREREL TS,

BIEE T HEEUNANDEYMF FEEODEN RRBELV IV UEREBETHIRAABYET,
WY TORRIE, BT E, REEEZEALELE, FARICOLEAVEIRTY

k4
=B
BEABOBYFFEIVOUVRUBID DU I —LRANAZT-RETITo TS,
BB REICRDEMDEE - K KA HAREEAH D=0, BLRBIBRERDERY (%
HERIZIToTEELY,



1. ETH—XTT5—DEmMYSL
A CCTEHTZORESFIETY . SROHMIBE AL, 0T REEEBESBL TR,

1 IN\T)—RAFRIGFEERMYNT,

2 IXYJ—RARARIS—FERYSN T,

3 EUA—IXJ—RMATERYS T,

4 EERERDOIXY—RAMRIS—N\UH—(S1A=)EFRYHNT,

2. TOMEI F3=r9 LY I75—OB{t1+
[&HRILR-H Ry D B RE]
FEDRILE, AR YrOEREFRITTRIO®EY T,

<FyrAftEREREREHF TRLY >
AL 4T A
AL(T B
H AL H—ASSY
HARTYE
TS5 0HRILE M12 [56.0~94.0N-m(5.7~9.6kgf-m)]
ATV
95T\ K [25.0N-m(2.6kgm—1)]
ALY —/\UR
ALY —/I\URS/\—
2520V M8
2520+ vk M8 [20.0~280N-m(2.0~2.9kgm—f)]
Hr9 KL Ta—H—
REURILE M6 [8.0~12.0N-m(0.8~1.2kgm—F)]

XERSCILFEEHEOEFEH LT S0,
RHBORIIAL—AR—XEZEHLTTELY,

B|8|6|6|©|®|0|e|0|®|8|0|e

@

[%5%& FIE]

1. 2AMUIMTAERBDOH RN 750ORILMMI2ZENENERAL., AT 5,
ZOE. INATRyS—D EZBLKESIZRY F(+5,
XABHR7 YN ER®) -RILEM12(ERI®) R,

2. AMUINATBIZOFUTNUKREBL FNATDRT) T Iy BERTHIKEIZLZD LS,
)"r)l €47°B‘:%bﬁto ﬁﬁ%‘:-?j%_l \>ﬁ~_§Hy L){d-l-réo
MBSV TNUR (ERD) ER,

3. HALUH—ASSYIZOSUTINUREEL, ATV T IO BRITHAKEIZEDKSIZ,
A IS TBIZELRAL,
XABHSUT IR (ER®D) FEA,
A AL Y —ASSYDTLRT— W ETIZEBES LTS,
4 HALUH—NURIZH ALY —SN—EEY T, ALY — B E DN ESITEE LD,
IXY—XMNH—IZERY T3,
XAABY AL Y—N\UR-SI—(EH®-Q)FE A,



5. KEDVIT IV RITEELLELS, BTAINSIEICAREFEDHEITES,
LY ERILEMI2ER S (BITE®) [56 ~94N-m(5.7 ~9.6kgf-m)]
BNV 95 TNURERS  (BTE®) [25N-m(2.6kgf-m)]
LY EARILEMEERS  (RTEID) [20~28N-m (2.0~2.9kgf-m)]

8. AUINATAB A INALTB-H ALY —ASSYDREN AT HEBRYFTT5S,
XAFBRTYT (RIE®) EH,

A ==

CEHEREEED V)T SRR, FHEDEWIEEFHRL TERBOHEITOTIESLY,

BH. ERERECIYTAEIVTISUORNELSNEWMES T, - 7OV RIFY —R 1 TD
UM RILEERENBKIEEITED. RROEBFI) T IO REHBLIZE. KFEOLTTILY,
RIT—ITHRGENMTE L RETHERT L. BFAOBRTORRELGYET,

BT FRITHTERAEZ 1T o TEELY,

7. BEIZEC. YOV RLTa——0O Y F1TE1T4H5,
XABYIURLT a—4—-RER)LIME (RTEQ-B)
WEATRILY [8~12N-m(0.8~1.2kgf-m)]

AEZ.CI:

HOURLTa—Y—FRMYMIT=FFE. BEETETELENT
<7"‘c'<l.\ IVOUHEDRREGYET,
O URL T A——DRBEIETIST—NRAIREETITH-T
{FEELY,

8. NyT—TAFRIFFEERYF TS,

Y £ 1+ D #EER

LEBICFENGCVABEEET S

2IUDVERTIL. TARYL Y H5#2500mmiZE S TEEE LT, FRRN CREEN LD ERT 5.
IHBRETL. BEFSRN OREEN L OERT 5.

A L=
= [

FisMHLHEEBDEMMNEBEL. EMAKOKEDRR L D16, HRIFEEIZIToTESLY,
HRIENAHDE. MEEDETOHSARICLIDEFREITERELY., BERTT .
ETRICEREERCBESXESLISETEDIEL, EREFToTEE,

ZF DG TIBEEITIGEIL. R75—N TR ATIRETIT> TS,
HROBEENECTVRIGEIE. TVDUEBRESHE T EFIEEITBEEIKEEL.
EBRICHES TS0,

A ==

ARREEFLER., ERARICE S TIXBREDFEICEIEAHIIEENHYET,
HERI. RRBHBRECREEI TV EHEZEL REIZIGLTENRLDE YT T EIT TSN,



KIT CONTENTS Below is the contents of this kit with the quantity listed in brackets ().

Main Pipe B (1)

Silencer ASSY (1)

D

[@i))llllllllll\lllIHIIIIIIIII N\

Flange Bolt Flange Nut
Mi12x P=1.25 (2) M8 (1)
M8 (1)
QD
O‘ b
Springs (4) Gaskets (1)

Clamp Band (2) Silencer Band (1) E
| :

Silencer Band Rubber (1)

[EXPREINVIE Sound Reducer (1) 6 Point Wrench (1)

m
BOLT-SMOOTH-PASTE,
EXPREME Stickers (2) Bolt Smooth Paste (1) @m Button Bolt (1)

REQUIRED TOOLS These tools are the bare minimum required for the job.

* General Engine Maintenance Tools * Torque Wrench * Service Manual

A CAUTION!

B This product is designed to be used for off road competition purposes only.

B This product is to be installed by a qualified professional in a fully equipped workshop.

M This product was designed specifically for the application specified. If the attempt was made to use
this product on another engine/car other than specified then you will risk damaging this kit and or
the engine or components related with it.

M This product is to be installed with the appropriate tools and equipment to prevent any engine failures
and injuries or bodily harm.

A WARNING

M This product is to be installed when the engine and engine bay is cold.
B Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.



1. REMOVAL OF THE STOCK STANDARD EXHAUST MUFFLER

A This manual only provides the simple instructions. For more details please refer to the vehicles
official service manual.

1. Disconnect the cars negative terminal battery.
2. Remove the exhaust main muffler.

3. Remove the center exhaust pipe.
4. Remove the exhaust muffler cover (rubber) from the car bodys left side.

2. INSTALLATION OF THE TOMEI TITANIUM MUFFLER

[lllustration of the mounting position of each bolt & gasket]

The installation of the bolts included in the kit is shown below.

<Kit contents torque specs>

Main Pipe A

Main Pipe B

Silencer ASSY

Gasket

Flange Bolt M12 [56.0794.0 N-m (5.779.6kgf-m)]
Springs

Clamp Band [25.0N*m(2.6kgm—f)]

Silencer Band

Silencer Band Rubber

Flange Bolt M8

Flange Nut M8 [20.0728.0N*m (2.072.9kgm—f)]
Sound Reducer

Button Bolt M6 [8.0712.0N-m (0.8™1.2kgm—f)]

8|0|6|6|0|®Q|8|0|®|0|®e

* Apply the bolt smooth paste that is supplied in
the kit to prevent metal burns and seizures to
the bolts and nuts.

@

[MOUNTING INSTRUCTIONS]
1. Use the main pipe gasket with the flange M12 bolts with a trail fitting on the main pipe prior to final
fitment.
* Use the included gasket (above @) & bolt M12 (above ).

2. Use the clamp band on the main pipe with the horizontal spring hooks on both sides of the pipe. This
will give the best support with the installation with the muffler hanger.
* Use the included clamp band (above(®).

3. Use the clamp band with the horizontal spring hooks on the silencer ASSY with the main pipe.
* Use the included clamp band (above(®).

A The mufflers Tomei Logo is to be installed facing down to the ground.
6



4. Attach the silencer rubber to the silencer band and be careful not to damage anything when installing
the exhaust to the hanger mount.
* Use the included rubber silencer band (above®&(®)

5. Take care with the clearances when fitting each part and installing the bolts from the front.
Supplied M12 bolt torque specs (previous page ®) [56 ~ 94N - m (5.7 ~ 9.6kgf-m)]
Supplied clamp band torque specs (previous page (@) [25N-m(2.6kgf-m)]
Supplied bolts M8 torque specs (previous page (0) [2028N-m(2.072.9kgf—m)]

6. Attach the main pipes A/B with the main pipe B silencer assembly with the use of the springs.
* Included springs (previous page®).

A caution

- Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The clearances can change from vehicle to vehicle. Be sure that all the bolts are
tightened correctly so that there is no pollution caused form any exhaust leaks.

- After fitting the straight pipe and/or catalytic converter please check that there are no signs of oil,

dirt so as not to burn them later when the car is running.
7. If needed you can then install the sound reducer.

* Use the sound reducer M6 button bolts (previous page(?/@).
Torque Specs [8712N+*m (0.871.2kgf-m)]

A WARNING

* It is highly recommended not to use the sound reducer when

using the car for high speed/ hard driving as it may cause
engine failure.
* Only install or remove the sound reducer when the engine and exhaust is cold to avoid any burns

or injuries.

8. Reconnect the cars battery negative terminal.

INSTALLATION VERIFICATION

1. Check again the vehicle that there are no parts interfering with any other components.

2. Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs
of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.

3. After the initial test drive check the car again for any signs of exhaust gas leakage and any loose
parts, bolts and nuts.

A WARNING

- Any interference with any parts/components can pose a fire risk hazard so please meticulously check
the car after the install.

- Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with toxic
exhaust gas poisoning.

- If there is anything felt abnormal when driving please stop immediately and check the car over.

- When any work or checks are to be done with the metal exhaust components then please do so when
it is cold to prevent any burns and injuries.

- If any parts are lost or have fallen off then does not restart the car until the missing part(s) can be
replaced properly.



A CAUTION!

The vehicles characteristics and exhaust backpressure may change after installing this product so

after the install you may need to have the ECU map settings and fuel supply pressure checked and
adjust accordingly to suit the new setup.

TOMEI POWERED ic
HABH RE/ YT

T194-0004 HEAETHTEERIS—4—27
TEL: 042—795—8411 ({%)
FAX: 042—799—7851

5-4-27 Tsuruma Machida-shi Tokyo 194-0004 JAPAN
TEL : +81-42-795-8411(main switchboard)
FAX : +81-42-799-7851

http:// www.tomei-p.co.jp

CORAIZEAHIRYMT BELDTHRHIZ EEABELLET,
BEEERE: A~ (HRE. FEXFIRFMK<9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorized Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

FAZ ) LE <75 — CZ4AEKERBAZ 20184128 M21Y05-2
CZ4A TITANIUM EXHAUST MUFFLER INSTALLATION MANUAL 2018.12 M21Y05-2



